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DETRUSITOL®SR 
 

 

1 NAME OF THE MEDICINAL PRODUCT 
Detrusitol® SR 

 

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
Active ingredient: tolterodine tartrate 

Each extended-release capsule for oral administration contains tolterodine tartrate 2 mg or 4 mg 

corresponding to 1.37 mg and 2.74 mg tolterodine, respectively. 

 

3 PHARMACEUTICAL FORM 
Extended release capsules 

 

4 CLINICAL PARTICULARS 
4.1 Therapeutic indications 

Detrusitol SR is indicated for the treatment of overactive bladder with symptoms of urinary 

urgency, frequency, and/or urge incontinence. 

 

4.2 Posology and method of administration 

General 

The extended-release capsules can be taken with or without food and must be swallowed whole 

(see Section 5.2 – Pharmacokinetic properties, Pharmacokinetic characteristics). 

 

Adults (including the Elderly) 

The recommended total daily dose is 4 mg. Dosage with tolterodine capsules is 4 mg once daily. 

The total daily dose may be reduced to 2 mg, based on individual tolerability. 

 

Use in Children 

Safety and effectiveness in children have not yet been established. 

 

Use in Impaired Renal Function 

The recommended total daily dose is 2 mg (i.e., tolterodine capsules 2 mg once daily) for patients 
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with impaired renal function (see Section 4.4 – Special warnings and precautions for use). 

 

Use in Impaired Hepatic Function 

The recommended total daily dose is 2 mg (i.e., tolterodine capsules 2 mg once daily) for patients 

with impaired hepatic function (see Section 4.4 – Special warnings and precautions for use). 

 

Use with Potent CYP3A4 Inhibitors 

The recommended total daily dose is 2 mg (i.e., tolterodine capsules 2 mg once daily) for patients 

receiving concomitant ketoconazole or other potent CYP3A4 inhibitors, (see Section 4.4 – Special 

warnings and precautions for use, CYP3A4 inhibitors, and Section 4.5 – Interactions with other 

medicinal products and other forms of interaction). 

 

4.3 Contraindications 

Tolterodine is contraindicated in patients with 

- Known hypersensitivity to tolterodine or any other component of the product 

- Urinary retention 

- Uncontrolled narrow angle glaucoma 

 

4.4 Special warnings and precautions for use 

Tolterodine should be used with caution in the following patients 

- At risk for urinary retention 

- At risk for decreased gastrointestinal motility 

- With impaired renal function (see Section 4.2 – Posology and method of administration, Use 

in Impaired Renal Function, and Section 5.2 – Pharmacokinetic properties, Specific patient 

groups) 

- With impaired hepatic function (see Section 4.2- Posology and method of administration, Use 

in Impaired Hepatic Function and Section 5.2 Pharmacokinetic properties, Specific patient 

groups) 

- With Myasthenia gravis 

 

In a study of the effect of tolterodine immediate-release tablets on the QT interval, the effect on 

the QT interval appeared greater for 8 mg/day (two times the therapeutic dose) compared to 

4 mg/day and was more pronounced in CYP2D6 poor metabolizers (PM) than extensive 

metabolizers (EMs) (see Section 5.1 – Pharmacodynamic properties). 
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The effect of tolterodine 8 mg/day was not as large as that observed after four days of therapeutic 

dosing with the active control moxifloxacin. However, the confidence intervals overlapped. 

 

These observations should be considered in clinical decisions to prescribe tolterodine 

extended-release capsules for patients with: 

• Congenital or documented acquired QT prolongation 

• Patients who are taking Class IA (e.g., quinidine, procainamide) or Class III (e.g., 

amiodarone, sotalol) antiarrhythmic medications 

 

CYP3A4 inhibitors 

The recommended total daily dose of tolterodine is 2 mg for patients on concomitant medication 

with potent CYP3A4 inhibitors, such as macrolide antibiotics (e.g., erythromycin and 

clarithromycin) or azole antifungal agents (e.g., ketoconazole, itraconazole and miconazole) (see 

Section 4.2 – Posology and method of administration, Use with Potent CYP3A4 Inhibitors, and 

Section 4.5 – Interactions with other medicinal products and other forms of interaction). 

 

4.5 Interaction with other medicinal products and other forms of interaction 

Pharmacokinetic interactions are possible with other drugs metabolised by or inhibiting 

cytochrome P450 2D6 (CYP2D6) or CYP3A4. Concomitant treatment with fluoxetine does not 

result in a clinically significant interaction. 

 

Ketoconazole, a potent inhibitor of CYP3A4, significantly increased plasma concentrations of 

tolterodine when co-administered to poor metabolizers (i.e., persons devoid of CYP2D6 metabolic 

pathway). For patients receiving ketoconazole or other potent CYP3A4 inhibitors, the 

recommended total daily dose is 2 mg (see Section 4.2 – Posology and method of administration, 

Use with Potent CYP3A4 Inhibitors, and Section 4.4 – Special warnings and precautions for use, 

CYP3A4 inhibitors). 

 

Clinical studies have shown no interactions with warfarin or combined oral contraceptives (ethinyl 

estradiol/levonorgestrel). 

 

A clinical study with marker drugs for the major P450 isoenzymes has not shown any evidence 

that the activity of CYP2D6, 2C19, 2C9, 3A4 or 1A2 will be inhibited by tolterodine. 

 

4.6 Pregnancy and lactation 
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Pregnancy 

There are no studies in pregnant women. Therefore, tolterodine should be used during pregnancy 

only if the potential benefit to the mother justifies the potential risk to the fetus. 

 

Lactation 

Use of tolterodine during lactation should be avoided, since no data on excretion into breast milk 

in humans are available. 

 

4.7 Effects on ability to drive and use machines 

The ability to drive and use machines may be negatively affected. Patients should be advised to 

exercise caution. 

 

4.8 Undesirable effects 

Tolterodine may cause mild to moderate antimuscarinic effects, like dryness of the mouth, 

dyspepsia and reduced lacrimation. 

 

Clinical Trials: Adverse events considered potentially drug-related from studies of tolterodine 

capsules are provided below. 

 

Infections and Infestations: sinusitis 

 

Immune System Disorders: allergic reactions 

 

Psychiatric Disorders: confusion 

 

Nervous System Disorders: dizziness, headache, somnolence 

 

Eye Disorders: abnormal vision (including abnormal accommodation), dry eyes 

 

Ear and Labyrinth Disorders: vertigo 

 

Vascular Disorders: flushed skin 

 

Gastrointestinal Disorders: dry mouth, abdominal pain, constipation, dyspepsia, flatulence, 

gastroesophageal reflux 
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Renal and Urinary Disorders: dysuria, urinary retention 

 

General Disorders and Administration Site Conditions: fatigue 

 

The following adverse events were reported during POST-MARKETING SURVEILLANCE: 

 

Immune System Disorders: anaphylactoid reactions 

 

Psychiatric Disorders: disorientation, hallucinations 

 

Nervous System Disorders: memory impairment 

 

Cardiac Disorders: tachycardia, palpitations 

 

Gastrointestinal Disorders: diarrhea 

 

Skin and Subcutaneous Tissue Disorders: angioedema 

 

General Disorders and Administration Site Conditions: peripheral edema 

 

Cases of aggravation of symptoms of dementia (e.g., confusion, disorientation, delusion) have 

been reported after tolterodine therapy was initiated in patients taking cholinesterase inhibitors for 

the treatment of dementia. 

 

4.9 Overdose 

The highest dose of tolterodine given to human volunteers was 12.8 mg as single dose. The most 

severe adverse events observed were accommodation disturbances and micturition difficulties. 

 

Overdosage with tolterodine can potentially result in severe central antimuscarinic effects and 

should be treated accordingly. 
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In the event of tolterodine overdose, standard supportive measures for managing QT prolongation 

should be adopted (see Section 4.4 – Special warnings and precautions for use, and Section 5.1 

– Pharmacodynamic properties). 

 

5 PHARMACOLOGICAL PROPERTIES 
5.1 Pharmacodynamic properties 

Tolterodine is a competitive, specific muscarinic receptor antagonist with a selectivity for the 

urinary bladder over salivary glands in vivo. One of the tolterodine metabolites (5-hydroxymethyl 

derivative) exhibits a pharmacological profile similar to that of the parent compound. In extensive 

metabolisers this metabolite contributes significantly to the therapeutic effect (see Section 5.2- 

Pharmacokinetic properties, Metabolism). 

 

Effect of the treatment can be expected within 4 weeks. 

 

A total of 710 pediatric patients (486 on tolterodine extended-release capsules, 224 on placebo) 

aged 5-10 with urinary frequency and urge incontinence were studied in two phase 3 randomized, 

placebo-controlled, double-blind, 12-week studies. The percentage of patients with urinary tract 

infections was higher in patients treated with tolterodine extended-release capsules (6.6%) 

compared to patients who received placebo (4.5%). Aggressive, abnormal and hyperactive 

behavior and attention disorders occurred in 2.9% of children treated with tolterodine 

extended-release capsules compared to 0.9% of children treated with placebo. 

 

In the Phase III program, the primary endpoint was reduction of incontinence episodes per week 

and the secondary endpoints were reduction of micturitions per 24 hours and increase of mean 

volume voided per micturition. These parameters are presented in the following table. 

 

Table 1: Effect of treatment with tolterodine extended-release 4 mg once daily after 12 weeks, 

compared with placebo. Absolute change and percentage change relative to baseline. Treatment 

difference tolterodine extended-release vs. placebo: Least Squares estimated mean change and 

95% confidence interval. 

 



LPD title: tolterodine tartrate 

LPD rev no.: 4.3 

LPD date: March 07, 2022 

Country: Thailand 

CDS Reference rev.: 841; CDS Reference date: April 11, 2008 

7 

 Detrusitol SR 

4 mg once daily 

n=(507) 

Placebo 

(n=508) 

Treatment difference 

vs. placebo: Mean 

change and 95% CI 

Statistical 

significance 

vs.placebo 

(p-value) 

Number of incontinence 

episodes per week 

-11.8 

(-54%) 

 

-6.9 

(-28%) 

 

-4.8 

(-7.2; -2.5)* 

<0.001 

Number of micturitions 

per 24 hours 

-1.8 

(-13%) 

 

-1.2 

(-8%) 

 

-0.6 

(-1.0; -0.2) 

0.005 

Mean volume voided per 

micturition (ml) 

+34 

(+27%) 

+14 

(+12%) 

+20 

(14; 26) 

<0.001 

 

* 97.5% confidence interval according to Bonferroni 

 

After 12 weeks of treatment 23.8% (121/507) in the tolterodine extended-release group and 15.7% 

(80/508) in the placebo group reported that they subjectively had no or minimal bladder problems. 

 

The effect of tolterodine was evaluated in patients, examined with urodynamic assessment at 

baseline and, depending on the urodynamic result, they were allocated to a urodynamic positive 

(motor urgency) or a urodynamic negative (sensory urgency) group. Within each group, the 

patients were randomized to receive either tolterodine or placebo. The study could not provide 

convincing evidence that tolterodine had effects over placebo in patients with sensory urgency. 

 

The effect of 2 mg BID and 4 mg BID of tolterodine immediate- release (tolterodine IR) tablets on 

the QT interval was evaluated in a 4-way crossover, double-blind, placebo- and active-controlled 

(moxifloxacin 400 mg QD) study in healthy male (N=25) and female (N=23) volunteers aged 18-55 

years. There was an approximately equal representation of CYP2D6 extensive metabolizers (EMs) 

and poor metabolizers (PMs). The 4 mg BID dose of tolterodine IR (two times the highest 

recommended dose) was chosen because this dose results in tolterodine exposure similar to that 

observed upon co-administration of tolterodine 2 mg BID with potent CYP3A4 inhibitors in patients 

who are CYP2D6 poor metabolizers (see Section 4.4 – Special warnings and precautions for use, 

and Section 4.9 – Overdose). 

 

Table 2 summarizes the mean change from baseline to steady state in corrected QT interval 

(Fridericia’s QTcF and population-specific QTcP) relative to placebo at the time of peak tolterodine 
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(1 hour) and moxifloxacin (2 hour) concentrations. QT interval was measured manually and by 

machine, and data from both are presented. The reason for the difference between machine and 

manual read of QT interval is unclear. 

 

Table 2: Mean (CI) change in QTc from baseline to steady state (Day 4 of dosing) at Tmax 

(relative to placebo) 

DRUG/DOSE N QTcF 

(msec) 

(manual) 

QTcF 

(msec) 

(machine) 

QTcP 

(msec) 

(manual) 

QTcP 

(msec) 

(machine) 

Tolterodine 2 mg 

BID1 

48 5.01 

(0.28, 9.74) 

1.16 

(-2.99, 5.30) 

4.45 

(-0.37, 9.26) 

2.00 

(-1.81, 5.81) 

Tolterodine 4 mg 

BID1 

48 11.84 

(7.11, 16.58) 

 5.63 

(1.48, 9.77) 

10.31 

(5.49, 15.12) 

8.34 

(4.53, 12.15) 

Moxifloxacin 

400 mg QD 2 

45 19.263 

(15.49, 23.03) 

8.90 

(4.77, 13.03) 

19.103 

(15.32, 22.89) 

9.29 

(5.34, 13.24) 
1At Tmax of 1 hr; 95% Confidence Interval 
2At Tmax of 2 hr; 90% Confidence Interval 
3The effect on QT interval with 4 days of moxifloxacin dosing in this QT trial may be greater than typically 

observed in QT trials. 

 

The QT effect of tolterodine immediate-release tablets appeared greater for 8 mg/day (two times 

the therapeutic dose) compared to 4 mg/day. The effect of tolterodine 8 mg/day was not as large 

as that observed after four days of therapeutic dosing with the active control moxifloxacin. 

 

There appeared to be a greater QTc interval increase in PMs than in EMs after tolterodine 

treatment in this study (see Section 4.4 – Special warnings and precautions for use, and Section 

4.9 – Overdose). 

 

5.2 Pharmacokinetic properties 

Pharmacokinetic characteristics: Tolterodine extended-release capsules give a slower 

absorption of tolterodine than the immediate-release tablets do. As a result, the maximum serum 

concentrations are observed 4 (2-6) hours after administration of the capsules. The apparent 

half-life for tolterodine given as the capsule is about 6 hours in extensive and about 10 hours in 

poor metabolisers (devoid of CYP2D6). Steady-state concentrations are reached within 4 days 
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after administration of the capsules. There is no effect of food on the bioavailability of the 

capsules. 

 

Absorption: After oral administration tolterodine is subject to CYP2D6 catalysed first-pass 

metabolism in the liver, resulting in the formation of the 5-hydroxymethyl derivative, a major 

pharmacologically equipotent metabolite. The absolute bioavailability of tolterodine is 17% in 

extensive metabolisers, the majority of the patients, and 65% in poor metabolisers (devoid of 

CYP2D6). 

 

Distribution: Tolterodine and the 5-hydroxymethyl metabolite bind primarily to alpha-1 

acid-glycoprotein. The unbound fractions are 3.7% and 36%, respectively. The volume of 

distribution of tolterodine is 113 L. 

 

Metabolism: Tolterodine is extensively metabolised by the liver following oral dosing. The primary 

metabolic route is mediated by the polymorphic enzyme CYP2D6 and leads to the formation of 

the 5-hydroxymethyl metabolite. Further metabolism leads to formation of the 5-carboxylic acid 

and N-dealkylated 5-carboxylic acid metabolites, which account for 51% and 29% of the 

metabolites recovered in the urine, respectively. A subset (about 7%) of the population is devoid 

of CYP2D6 activity. The identified pathway of metabolism for these individuals (poor metabolisers) 

is dealkylation via CYP3A4 to N-dealkylated tolterodine, which does not contribute to the clinical 

effect. The remainder of the population is referred to as extensive metabolisers. The systemic 

clearance of tolterodine in extensive metabolisers is about 30 L/h. In poor metabolisers the 

reduced clearance leads to significantly higher serum concentrations of tolterodine (about 7-fold) 

and negligible concentrations of the 5-hydroxymethyl metabolite are observed. 

 

The 5-hydroxymethyl metabolite is pharmacologically active and equipotent with tolterodine. 

Because of the differences in the protein-binding characteristics of tolterodine and the 

5-hydroxymethyl metabolite, the exposure (AUC) of unbound tolterodine in poor metabolisers is 

similar to the combined exposure of unbound tolterodine and the 5-hydroxymethyl metabolite in 

patients with CYP2D6 activity given the same dosage regimen. The safety, tolerability and clinical 

response are similar irrespective of phenotype. 

 

Excretion: The excretion of radioactivity after administration of [14C]-tolterodine is about 77% in 

urine and 17% in faeces. Less than 1% of the dose is recovered as unchanged drug, and about 
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4% as the 5-hydroxymethyl metabolite. The carboxylated metabolite and the corresponding 

dealkylated metabolite account for about 51% and 29% of the urinary recovery, respectively. 

 

The pharmacokinetics is linear in the therapeutic dosage range. 

 

Specific patient groups: 

Impaired liver function: About 2-fold higher exposure of unbound tolterodine and the 

5-hydroxymethyl metabolite is found in subjects with liver cirrhosis (see Section 4.2 – Posology 

and method of administration, Use in Impaired Hepatic Function, and Section 4.4 – Special 

warnings and precautions for use). 

 

Impaired renal function: The mean exposure of unbound tolterodine and its 5-hydroxymethyl 

metabolite is doubled in patients with severe renal impairment (insulin clearance 

GFR ≤ 30 ml/min). The plasma levels of other metabolites were markedly (up to 12-fold) 

increased in these patients. The clinical relevance of the increased exposure of these metabolites 

is unknown. There is no data in mild to moderate renal impairment (see Section 4.2 – Posology 

and method of administration, Use in Impaired Renal Function, and Section 4.4 – Special 

warnings and precautions for use). 

 

5.3 Preclinical safety data 

In toxicity, genotoxicity, carcinogenicity and safety pharmacology studies no clinically relevant 

effects have been observed except those related to the pharmacological effect of the drug. 

 

Reproduction studies have been performed in mice and rabbits 

In mice, there was no effect of tolterodine on fertility or reproductive function. Tolterodine 

produced embryo death and malformations at plasma exposures (Cmax or AUC) 20 or 7 times 

higher than those seen in treated humans. 

 

In rabbits, no malformative effect was seen, but the studies were conducted at 20 or 3 times 

higher plasma exposure (Cmax or AUC) than those expected in treated humans. 

 

Studies in pregnant mice have shown that high doses of tolterodine cause reduced fetal weight, 

embryolethality and increased incidence of fetal malformations. 
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Tolterodine, as well as its active human metabolites prolong action potential duration (90% 

repolarization) in canine purkinje fibers (23 - 123 times therapeutic levels) and block the K+-

current in cloned human ether-a-go-go-related gene (hERG) channels (0.8 – 14.7 times 

therapeutic levels). In dogs prolongation of the QT interval has been observed after application of 

tolterodine and its human metabolites (5.1 - 62.7 times therapeutic levels). 

 

6 PHARMACEUTICAL PARTICULARS 
6.1 List of excipients 

Sugar spheres (containing sucrose and maize starch) 

Ethylcellulose, Hydroxymethylcellulose 

 

6.2 Incompatibilities 

Not applicable. 

 

6.3 Shelf-life 

Please see detail on carton. 

 

6.4 Special precautions for storage 

Store below 25ºC. 

Store in the original carton to protect from light. 

 

7 MARKETING AUTHORISATION HOLDER 
Viatris (Thailand) Limited 
 

 

LPD Revision no.: 4.3 

LPD date: March 07, 2022 

Country: Thailand 
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เอกสารกํากบัยา 
 

 

ดีทรซิูทอล เอส อาร ์
DETRUSITOL®SR 

 
 

1. ช่ือยา 
ดทีรซูทิอล เอส อาร ์(Detrusitol® SR) 

 

2. สตูรยา 
ตวัยาสาํคญั tolterodine tartrate (โทลเทอโรดนี ทารเ์ทรต) 

ในแต่ละแคปซูลสาํหรบัรบัประทาน ทีม่กีารออกฤทธิน์าน ประกอบดว้ย tolterodine tartrate ขนาด 2 มก.

หรอื 4 มก. ซึง่เป็นตวัยา tolterodine 1.37 มก.และ 2.74 มก.ตามลําดบั 

 

3. ลกัษณะยา 
แคปซูลทีม่กีารออกฤทธิน์าน 

 

4. คณุสมบติัทางคลินิก 
4.1 ข้อบ่งใช้ 

tolterodine มขีอ้บ่งใชร้กัษาภาวะกระเพาะปัสสาวะบบีตวัไวเกนิ ซึง่มอีาการปัสสาวะเร่งรบี ปัสสาวะ

บ่อยครัง้ และ/หรอืมอีาการปัสสาวะเร่งรบีทีก่ลัน้ปัสสาวะไม่ได ้

 

4.2 ขนาดและวิธีใช้ยา 

โดยทัว่ไป 

สามารถรบัประทานแคปซูลทีม่กีารออกฤทธิน์านน้ีพรอ้มอาหารหรอืขณะทอ้งว่างกไ็ด ้และตอ้งกลนืยา

ทัง้เมด็โดยหา้มเคีย้ว (ดหูวัขอ้ที ่5.2 คุณสมบตัทิางเภสชัจลนศาสตร ์- ลกัษณะทางเภสชัจลนศาสตร)์ 

 

ผู้ใหญ่(รวมผู้สูงอายุ) 

ขนาดยาทัง้หมดต่อวนัทีแ่นะนํา คอื 4 มก. ขนาดยา tolterodine แคปซูล คอื 4 มก.วนัละครัง้ ขนาดยา

ทัง้หมดต่อวนัอาจลดลงเหลอื 2 มก.ขึน้อยู่กบัความทนต่อยาของแต่ละบุคคล 
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การใช้ยาในเดก็ 

ยงัไม่มกีารพสิจูน์ประสทิธผิลและความปลอดภยัของการใชย้าน้ีในเดก็ 

 

การใช้ยาในผู้ป่วยท่ีการทาํงานของไตบกพร่อง 

ผูป่้วยทีก่ารทํางานของไตบกพร่อง ขนาดยาทัง้หมดต่อวนัทีแ่นะนํา คอื 2 มก. (tolterodine แคปซูล 2 

มก. วนัละครัง้) (ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า) 

 

การใช้ยาในผู้ป่วยท่ีการทาํงานของตบับกพร่อง 

ผูป่้วยทีก่ารทํางานของตบับกพร่อง ขนาดยาทัง้หมดต่อวนัทีแ่นะนํา คอื 2 มก. (tolterodine แคปซูล 2 

มก. วนัละครัง้) (ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า) 

 

การใช้ร่วมกบั Potent CYP3A4 Inhibitors  

ผูป่้วยทีไ่ดร้บัยาร่วมกบั ketoconazole หรอื สารทีย่บัยัง้เอนไซม ์CYP3A4 อย่างแรง (potent 

CYP3A4 inhibitor) ตวัอื่นๆ  ขนาดยาทัง้หมดต่อวนัทีแ่นะนํา คอื 2 มก. (tolterodine แคปซูล 2 มก. 

วนัละครัง้) (ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า  ยากลุ่มยบัยัง้เอนไซม ์

CYP3A4  และหวัขอ้ 4.5 ปฏกิริยิาระหว่างยาและปฏกิริยิาในรปูแบบอื่น) 

 

4.3 ข้อห้ามใช้ 

ห้ามใช้ tolterodine ในผู้ป่วย 

- มภีาวะภูมไิวเกนิต่อยา tolterodine หรอืสารประกอบอื่นๆ ของยาน้ี  

- มอีาการปัสสาวะคัง่ 

- โรคตอ้หนิชนิดมุมแคบทีย่งัไม่สามารถควบคุมได ้

 

4.4 คาํเตือนและข้อควรระวงัเป็นพิเศษในการใช้ยา 

ควรใช ้tolterodine ดว้ยความระวงัในผูป่้วยต่อไปน้ี 

- มคีวามเสีย่งต่อการเกดิปัสสาวะคัง่ 

- มคีวามเสีย่งต่อการลดการบบีตวัของกระเพาะอาหารและลําไส ้

- มกีารทํางานของไตบกพร่อง(ดหูวัขอ้ 4.2 ขนาดและวธิใีชย้า  การใชย้าในผูป่้วยทีม่กีารทาํงานของไต

บกพร่อง และหวัขอ้ 5.2 คุณสมบตัทิางเภสชัจลนศาสตร ์ผูป่้วยเฉพาะกลุ่ม) 

- มกีารทํางานของตบับกพร่อง (ดหูวัขอ้ 4.2 ขนาดและวธิใีชย้า  การใชย้าในผูป่้วยทีม่กีารทาํงานของ

ตบับกพร่อง และหวัขอ้ 5.2 คุณสมบตัทิางเภสชัจลนศาสตร ์ผูป่้วยเฉพาะกลุ่ม) 

- โรคกลา้มเน้ืออ่อนแรงชนิดรา้ย (myasthenia gravis)  



LPD title: tolterodine tartrate 

LPD rev no.: 4.3 

LPD date: March 07, 2022 

Country: Thailand 

CDS Reference no.: 841; CDS Reference date: April 11, 2008 

3 

 

ในการศกึษาผลต่อ QT interval ของยา tolterodine ชนิดเมด็ทีม่กีารปลดปล่อยตวัยาทนัท ีพบว่า

ขนาดยา 8 มก./วนั (2 เท่าของขนาดยาทีใ่ชร้กัษา) จะมผีลต่อ QT interval มากกว่าขนาดยา 4 มก./

วนั และในผูป่้วยทีก่ารเมตาบอไลซย์าโดยเอนไซม ์CPY2D6 ไม่ด ี(poor metabolizer) จะเหน็ผลน้ี

มากกว่าผูป่้วยทีเ่มตาบอไลซย์าไดด้ ี(extensive metabolizer) (ดหูวัขอ้ 5.1 คุณสมบตัเิภสชัทาง

จลนศาสตร)์ 

 

ผลของยา tolterodine ขนาด 8มก./วนั ไม่มากเท่ากบัผลจากการไดร้บัยา moxifloxacin ทีเ่ป็นตวั

ควบคุมทีอ่อกฤทธิ ์(active control) ในขนาดรกัษาหลงัจากไดร้บัยา 4 วนั   อย่างไรกด็คี่าความเชื่อมัน่

(confidence intervals) ทบัซอ้น (ไม่มคีวามแตกต่างกนัอย่างมนียัสําคญัทางสถติ)ิ 

  

ควรพจิารณาขอ้สงัเกตเหล่าน้ี ในการตดัสนิใจสัง่จ่ายยา tolterodine แคปซูลทีม่กีารออกฤทธิน์าน

สาํหรบัผูป่้วยที:่ 

 ม ีQT prolongationทีเ่ป็นมาแตก่ําเนิด หรอืเกดิขึน้ภายหลงัและมหีลกัฐานยนืยนั QT prolongation 

 ผูป่้วยทีไ่ดร้บัยาต้านอาการหวัใจเตน้ผดิจงัหวะกลุ่ม IA ( เช่น quinidine,procainamide)หรอืกลุ่มIII 

(เช่น amiodarone,sotalol) 

 

CYP3A4 inhibitors 

ขนาดยา tolterodine ทัง้หมดต่อวนัทีแ่นะนํา คอื 2 มก. สาํหรบัผูป่้วยทีใ่ชย้า tolterodine ร่วมกบั 

potent CYP3A4 inhibitor เช่น ยาปฏชิวีนะกลุ่ม macrolide ( เช่น erythromycin และ  

clarithromycin) หรอืยาตา้นเชือ้รากลุ่ม azole (เช่น ketoconazole,itraconazole,miconazole) (ดู

หวัขอ้4.2 ขนาดและวธิใีชย้า - การใชร่้วมกบั potent CYP3A4 inhibitors และหวัขอ้4.5 ปฏกิริยิา

ระหว่างยาและปฏกิริยิาในรูปแบบอื่น) 

 

4.5 ปฏิกิริยาระหว่างยาและปฏิกิริยาในรปูแบบอ่ืน 

ปฏกิริยิาทางเภสชัจลนศาสตรร์ะหว่างยาอาจเกดิขึน้ได ้เมื่อใชร่้วมกบัยาอื่นทีถู่กเมตาบอไลซโ์ดยหรอื

เป็นตวัยบัยัง้เอนไซม ์cytochrome P450 2D6 (CPY2D6) หรอื CYP3A4 การใชย้าน้ีร่วมกบัยา 

fluoxetine ไม่มผีลทําใหเ้กดิปฏกิริยิาระหว่างยาทีม่นียัสําคญัทางคลนิิก 

 

ในผูท้ีเ่มตาบอไลซ์ยาไดไ้ม่ด ี(นัน่คอืผูท้ีข่าดการเมตาบอไลซย์าดว้ยเอนไซม ์CYP2D6) ความเขม้ขน้

ของยา tolterodine ในพลาสมาจะเพิม่ขึน้อย่างมนียัสําคญั เมื่อใชร่้วมกบั ketoconazole ซึง่เป็น 

potent inhibitor ของเอนไซม ์CYP3A4 สาํหรบัผูป่้วยทีไ่ดร้บัยา ketoconazole หรอื  potent CYP3A4 
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inhibitor ตวัอื่น ขนาดยาทัง้หมดต่อวนัทีแ่นะนํา คอื 2 มก. (ดหูวัขอ้ 4.2 ขนาดยาและวธิใีชย้า - การใช้

ร่วมกบั potent CYP3A4 inhibitors และหวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า, 

CYP 3A4 inhibitors) 

 

การศกึษาทางคลนิิก ไม่พบปฏกิริยิาระหว่าง tolterodine กบั warfarin หรอืกบัยาคุมกําเนิดชนิด

รบัประทานแบบฮอรโ์มนรวม (ethinyl estradiol/levonorgestrel) เมื่อใหย้าร่วมกนั 

 

การศกึษาทางคลนิิกโดยใช ้marker drugs สาํหรบั P450 isoenzymes ทีส่ําคญัๆ ไม่พบหลกัฐานว่า 

การทํางานของเอนไซม ์CPY2D6, 2C19, 2C9,  3A4 หรอื 1A2 จะถูกยบัยัง้ดว้ยยา tolterodine 

 

4.6 การใช้ยาในสตรีมีครรภแ์ละให้นมบุตร 

สตรีมีครรภ:์ 

ยงัไม่มกีารศกึษาในสตรมีคีรรภ ์ดงันัน้จงึควรใชย้า tolterodine ในระหว่างการมคีรรภก์ต็่อเมื่อ

ประโยชน์ทีค่าดว่ามารดาจะไดร้บัคุม้ค่าเมื่อชัง่น้ําหนกักนักบัความเสีย่งทีอ่าจเกดิขึน้ตอ่ทารกในครรภ ์

 

สตรีท่ีให้นมบุตร: 

ควรหลกีเลีย่งการใชย้า tolterodine ระหว่างใหน้มบุตรเพราะยงัไม่มขีอ้มลูการขบัถ่ายยาออกมาใน

น้ํานมมารดา 

 

4.7 ผลต่อความสามารถในการขบัข่ียานพาหนะและควบคมุเคร่ืองจกัรกล 

ความสามารถในการขบัขีย่านพาหนะและควบคุมเครื่องจกัรกลอาจไดร้บัผลกระทบ ผูป่้วยควรไดร้บั

คาํแนะนําใหใ้ชค้วามระมดัระวงั 

 

4.8 ผลอนัไม่พึงประสงคข์องยา 

tolterodine อาจทําใหเ้กดิผลอนัไม่พงึประสงคท์างดา้น antimuscarinic ได ้ในระดบัอ่อนถงึปานกลาง 

เช่น ปากแหง้ อาหารไม่ย่อย และลดการหลัง่น้ําตา 

 

การวิจยัทางคลินิก: เหตุการณ์ไม่พงึประสงคท์ีพ่จิารณาว่าอาจมโีอกาสสมัพนัธก์บัยา จากการศกึษา 

tolterodine ชนิดแคปซูล เป็นดงัน้ี 

โรคติดเชื้อและการติดเชื้อปรสิต : ไซนสัอกัเสบ 

ความผิดปกติทางระบบภมิูคุ้มกนั : ปฏกิริยิาการแพ ้

ความผิดปกติทางจิต : สบัสน 
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ความผิดปกติทางระบบประสาท : มนึงง  ปวดศรีษะ  งว่งนอน 

ความผิดปกติทางตา : การมองเหน็ผดิปกต(ิรวมถงึการปรบัตาเพือ่ดใูกลไ้กลผดิปกตดิว้ย) ตาแหง้  

ความผิดปกติทางหแูละห้องหชูัน้ใน : รูส้กึหมุน (vertigo)  

ความผิดปกติทางหลอดเลือด : ผวิหนงัแดง 

ความผิดปกติทางกระเพาะอาหารและลาํไส้ :ปากแหง้  ปวดทอ้ง ทอ้งผกู อาหารไม่ย่อย ทอ้งอดื  

อาหารขยอ้นกลบัจากกระเพาะอาหารสูห่ลอดอาหาร (gastroesophageal reflux) 

ความผิดปกติทางไตและทางเดินปัสสาวะ : ปัสสาวะขดั  ปัสสาวะคัง่ 

ความผิดปกติทัว่ไปและบริเวณท่ีบริหารยา : อ่อนลา้ 

 

เหตุการณ์ไม่พงึประสงคต์่อไปน้ีเป็นรายงานจากการตดิตามความปลอดภยัของการใชย้าหลงัยาวาง

จาํหน่าย: 

ความผิดปกติทางระบบภมิูคุ้มกนั : ปฏกิริยิาการแพแ้บบ anaphylactoid 

ความผิดปกติทางจิต: ภาวะมนึงงสบัสนต่อเวลา สถานที ่บุคคล (disorientation) ประสาทหลอน 

ความผิดปกติทางระบบประสาท: ความจําบกพร่อง 

ความผิดปกติทางหวัใจ : หวัใจเตน้เรว็ ใจสัน่ 

ความผิดปกติทางกระเพาะอาหารและลาํไส้: ทอ้งเสยี 

ความผิดปกติทางผิวหนังและเน้ือเยื่อใต้ผิวหนัง : angioedema 

ความผิดปกติทัว่ไปและบริเวณท่ีบริหารยา : บวมปลายมอืปลายเทา้ (peripheral edema) 

 

มรีายงานโรคสมองเสือ่ม (เช่น สบัสน  ภาวะมนึงงสบัสนต่อเวลา สถานที ่บุคคล) อาการหลงผดิ เลว

ลงหลงัเริม่การรกัษาดว้ยยา tolterodine ในผูป่้วยทีไ่ดร้บัยา cholinesterase inhibitors ในการรกัษา

โรคสมองเสือ่ม 

 

4.9 การได้รบัยาเกินขนาด 

ขนาดยาสงูสุดทีเ่คยใหใ้นอาสาสมคัรคอื 12.8 มก. ครัง้เดยีว เหตุการณ์ไม่พงึประสงคท์ีรุ่นแรงทีสุ่ดที่

พบคอื การปรบัตาเพือ่ดใูกลไ้กลถกูรบกวนและปัสสาวะลําบาก 

 

การไดร้บัยา tolterodine เกนิขนาด มโีอกาสทาํใหเ้กดิผล antimuscarinic ของระบบประสาทสว่นกลาง

อย่างรุนแรง และควรไดร้บัการรกัษา 

 

ในกรณีทีไ่ดร้บัยาtolterodine เกนิขนาด ควรใหก้ารรกัษาภาวะQT prolongation ตามมาตรฐานแบบ

ประคบัประคองอาการ (ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า และหวัขอ้ 5.1 
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คุณสมบตัทิางเภสชัพลศาสตร)์ 

 

5. คณุสมบติัทางเภสชัวิทยา 
5.1 คณุสมบติัทางเภสชัพลศาสตร ์

ในร่างกาย tolterodine เป็นcompetitive antagonist ทีม่คีวามจําเพาะเจาะจงต่อ muscarinic receptor 

ทีก่ระเพาะปัสสาวะมากกว่าทีบ่รเิวณต่อมน้ําลาย เมตาโบไลทต์วัหน่ึงของยา tolterodine คอื 5-

hydroxymethyl derivative มฤีทธิท์างเภสชัวทิยาคลา้ยคลงึกบัตวัยา tolterodine ในผูท้ีเ่มตาบอไลซย์า

ไดด้ ีเมตาโบไลทต์วัน้ีมสีว่นร่วมอย่างมนีัยสาํคญัต่อผลของการรกัษา(ดูหวัขอ้ 5.2 คุณสมบตัทิางเภสชั

จลนศาสตร ์- เมตาบอลซิมึ) 

 

สามารถคาดว่าจะเหน็ผลการรกัษาภายใน 4 สปัดาห ์

 

จากการศกึษาในระยะที ่3 แบบสุม่ปิดฉลากทัง้สองทาง มยีาหลอกเป็นตวัควบคุม สองการศกึษาเป็น

เวลา 12 สปัดาห ์ในผูป่้วยเดก็ทัง้หมด 710 ราย อายุ 5-10 ปี ซึง่มอีาการปัสสาวะบ่อยครัง้ และมี

อาการปัสสาวะเร่งรบีทีก่ลัน้ปัสสาวะไม่ได(้486 รายไดร้บัยา tolterodine แคปซูลทีม่กีารออกฤทธิน์าน 

224 รายไดร้บัยาหลอก)  พบว่ามผีูป่้วยตดิเชือ้ทางเดนิปัสสาวะในกลุ่มทีไ่ดร้บัยา tolterodine แคปซูล

ทีม่กีารออกฤทธิน์าน (6.6%) ซึง่สงูกว่าผูป่้วยทีไ่ดร้บัยาหลอก (4.5%) พบอาการก้าวรา้ว พฤตกิรรม

ผดิปกตไิม่อยู่น่ิง และมคีวามผดิปกตดิา้นสมาธ ิใน 2.9% ของเดก็ทีไ่ดร้บัยา tolterodine แคปซูลทีม่ี

การออกฤทธิน์าน เทยีบกบั 0.9% ในเดก็ทีไ่ดร้บัยาหลอก 

 

ในโครงการวจิยัระยะที ่3 วดัผลลพัธห์ลกั (primary endpoint) จากการลดจํานวนครัง้การกลัน้ปัสสาวะ

ไม่อยู่ต่อสปัดาห ์และวดัผลลพัธร์อง (secondary endpoint) จากการลดจํานวนครัง้ของการปัสสาวะ 

ใน 24 ชม. และการเพิม่ปรมิาตรเฉลีย่ของน้ําปัสสาวะต่อการขบัปัสสาวะหน่ึงครัง้ ค่าparameters 

เหล่าน้ีแสดงไวใ้นตารางที ่1 

 

ตารางท่ี1: ผลการรกัษาดว้ย tolterodine แคปซูลทีม่กีารออกฤทธิน์านขนาด 4 มก. วนัละครัง้ หลงั 12 

สปัดาหเ์ปรยีบเทยีบกบัยาหลอก แสดงค่าการเปลีย่นแปลงสมับูรณ์ (absolute change)และเปอรเ์ซน็ต์

ของการเปลีย่นแปลงทีเ่กดิขึน้เมื่อเปรยีบเทยีบกบัก่อนไดร้บัการรกัษา ความแตกต่างของการรกัษา

ดว้ย tolterodine แคปซูลทีม่กีารออกฤทธิน์านเปรยีบเทยีบกบัยาหลอก : ค่าเฉลีย่ของการเปลีย่นแปลง 

(Least Squares estimated mean change) และ ช่วงความเชื่อมัน่ 95% 

 

 Tolterodine แคปซูลท่ี    ยาหลอก ความแตกต่างของการ นัยสาํคญัทาง



LPD title: tolterodine tartrate 

LPD rev no.: 4.3 

LPD date: March 07, 2022 

Country: Thailand 

CDS Reference no.: 841; CDS Reference date: April 11, 2008 

7 

มีการออกฤทธ์ินาน 

ขนาด 4 มก. วนัละ

ครัง้ (จาํนวนผู้ป่วย 

507 ราย) 

(จาํนวนผู้ป่วย 

508 ราย) 

รกัษาเทียบกบัยาหลอก : 

ค่าเฉล่ียของการ

เปล่ียนแปลงและ ช่วง

ความเช่ือมัน่ 95% 

สถิติเมื่อเทียบ

กบัยาหลอก 

(p-value) 

จาํนวนครัง้ของ

การกลัน้ปัสสาวะ

ไม่อยู่ต่อสปัดาห์ 

-11.8 -6.9 -4.8 
<0.001 

(-54%) (-28%) (-7.2; -2.5)* 

จาํนวนครัง้ของ

การปัสสาวะใน24 

ชัว่โมง 

-1.8 -1.2 -0.6 
0.005 

(-13%) (-8%) (1.0; -0.2) 

ปริมาตรเฉล่ีย

ของน้ําปัสสาวะ

ต่อการขบั

ปัสสาวะหน่ึงครัง้

(มล.) 

+34 +14 +20 

<0.001 

(+27%) (+12%) (14; 26) 

*ช่วงความเชื่อมัน่ 97.5% ตาม Bonferroni 

 

หลงัการรกัษาเป็นเวลา12 สปัดาหพ์บว่า 23.8% (121/507) ในกลุ่มทีใ่ชย้า tolterodine แคปซูลทีม่กีาร

ออกฤทธิน์าน  และ 15.7% (80/508) ในกลุ่มทีใ่ชย้าหลอกรูส้กึวา่ไม่มปัีญหาดา้นกระเพาะปัสสาวะหรอื

มน้ีอย 

 

การศกึษาผลของยา tolterodine ในผูป่้วยโดยการประเมนิยูโรไดนามกิก่อนการรกัษา โดยแบ่งเป็น

กลุ่มทีม่ยีโูรไดนามกิเป็นบวก (motor urgency) หรอืกลุ่มทีม่ยีโูรไดนามกิเป็นลบ (sensory urgency) 

ขึน้กบัผลของยโูรไดนามกิว่าอยู่กลุ่มใด ผูป่้วยในแต่ละกลุ่มจะถูกสุ่มใหไ้ดร้บัยา tolterodine หรอืยา

หลอก การศกึษาน้ีไม่สามารถยนืยนัไดว้่า tolterodine มผีลเหนือกวา่ยาหลอกในผูป่้วย sensory 

urgency 

 

ผลของยา tolterodine ชนิดทีม่กีารปลดปล่อยตวัยาทนัทขีนาด 2 มก.วนัละ 2 ครัง้และขนาด 4 มก.วนั

ละ 2 ครัง้ต่อ QT interval ทีป่ระเมนิไดจ้ากการศกึษาแบบปิดฉลากทัง้สองทางไขวก้ลุ่ม 4 กลุ่ม มกีลุ่ม

ควบคุมทีไ่ดร้บัยาหลอก และกลุ่มควบคุมทีไ่ดร้บัยาทีม่ฤีทธิ ์(moxifloxacin 400 มก. วนัละครัง้) ศกึษา

ในอาสาสมคัรทีม่สีุขภาพด ี เป็นเพศชาย (25 ราย)  และเพศหญงิ (23 ราย) อายุ 18-55 ปี   มกีลุ่มที่

เมตาบอไลซย์าไดด้ดีว้ยเอนไซม ์CYP2D6 และกลุ่มเมตาบอไลซย์าไดไ้ม่ดใีนจํานวนเท่าเทยีมกนัโดย 
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ประมาณ การเลอืกขนาดยา 4 มก. วนัละ 2 ครัง้ ของ tolterodine ชนิดปลดปล่อยทนัท ี(2 เท่าของ

ขนาดยาสงูสุดทีแ่นะนํา) เน่ืองจากขนาดยาน้ีสง่ผลใหป้รมิาณยา tolterodine ในร่างกายคลา้ยคลงึกบัที่

ไดใ้นการใชย้า tolterodine 2 มก. วนัละ 2 ครัง้ ร่วมกบั potent CYP3A4 inhibitors ในผูป่้วยทีก่ารเม

ตาบอไลซย์าโดยเอนไซม ์CYP2D6 ไม่ด ี(ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า 

และหวัขอ้ 4.9 การไดร้บัยาเกนิขนาด) 

 

ตารางท่ี 2 สรุปค่าเฉลีย่การเปลีย่นแปลงของ corrected QT interval (Fridericia’s QTcF และ QTcP

ในกลุ่มประชากรทีจ่ําเพาะเจาะจง) จากระดบัพืน้ฐาน(ก่อนไดร้บัยา) ถงึระดบัยาคงทีส่มัพทัธก์บัยา

หลอก ณ เวลาทีค่วามเขม้ขน้สงูสุดของยา tolterodine (1 ชม.) และ moxifloxacin (2 ชม.) ทาํการวดั

QT interval ดว้ยมอืและเครื่อง ซึง่ไดแ้สดงขอ้มลูของการวดัทัง้สองแบบความแตกต่างระหว่างการอ่าน

ค่า QT interval ดว้ยเครื่องและมอืยงัไม่มเีหตุผลทีช่ดัเจน 

 

ตารางท่ี 2: ค่าเฉลีย่ (CI) การเปลีย่นแปลงของ QTc จากระดบัพืน้ฐานถงึระดบัยาคงที ่(วนัที ่4 ของ

การไดร้บัยา) ณ เวลาทีย่าถงึระดบัสงูสุดในเลอืด (Tmax) (สมัพทัธก์บัยาหลอก) 

ยา/ขนาดยา จาํนวน

ผู้ป่วย 

 (N) 

QTcF 

(มิลลิวินาที) 

(วดัด้วยมือ) 

QTcF 

(มิลลิวินาที) 

 (วดัด้วย

เคร่ือง) 

QTcP 

(มิลลิวินาที) 

 (วดัด้วยมือ) 

 

QTcP 

(มิลลิวินาที) 

 (วดัด้วย

เคร่ือง) 

tolterodine ขนาด 2 มก.

วนัละ 2 ครัง้1 

48 5.01 1.16 4.45 2.00 

(0.28,9.74) (-2.99,5.30) (-0.37,9.26) (-1.81,5.81) 

Tolterodine ขนาด 4 

มก.วนัละ 2 ครัง้1 

48 11.84 5.63 10.31 8.34 

(7.11,16.58) (1.48,9.77) (5.49,15.12) (4.53,12.15) 

Moxifloxacin ขนาด 400 

มก. วนัละครัง้2 

45 19.263 8.90 19.103 9.29 

(15.49,23.03) (4.77,13.03) (15.32,22.89) (5.34.13.24) 

1. ณ เวลา Tmax 1ชม. ; 95% Confidence Interval 

2. ณ เวลา Tmax 2ชม. ; 90% Confidence Interval 

3. ผลต่อ QT interval เมื่อไดร้บัขนาดยา moxifloxacin เป็นเวลา 4 วนั ในการศกึษาเรื่อง QT น้ีอาจมคี่าสงูกว่าค่า 

QT ทีไ่ดต้ามรปูแบบจากการศกึษา QT 

 

ผลต่อ QT ของยา tolterodine ชนิดเมด็ทีม่กีารปลดปล่อยตวัยาทนัท ีสําหรบัขนาดยา 8 มก./วนั ( 2 



LPD title: tolterodine tartrate 

LPD rev no.: 4.3 

LPD date: March 07, 2022 

Country: Thailand 

CDS Reference no.: 841; CDS Reference date: April 11, 2008 

9 

เท่าของขนาดยาทีใ่ชร้กัษา) ปรากฏว่าสงูกว่าผลของยา 4มก./วนั ผลของยา tolterodine 8 มก./วนั ไม่

มากเท่ากบัผลทีไ่ดห้ลงัจากไดร้บัยา moxifloxacin ทีเ่ป็นตวัควบคุมทีม่ฤีทธิใ์นขนาดรกัษาเป็นเวลา 4 

วนั 

 

ในการศกึษาน้ีปรากฏว่าค่า QTc interval เพิม่สูงขึน้ ในกลุ่มเมตาบอไลซ์ยาไดไ้ม่ดมีากกว่าในกลุ่ม   

เมตาบอไลซย์าไดด้ ีภายหลงัจากไดร้บัยา tolterodine  (ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็น

พเิศษในการใชย้า และหวัขอ้4.9 การไดร้บัยาเกนิขนาด) 

 

5.2 คณุสมบติัทางเภสชัจลนศาสตร ์

ลกัษณะทางเภสชัจลนศาสตร:์ tolterodine ในรปูแคปซูลทีม่กีารออกฤทธิน์านจะมกีารดดูซมึไดช้า้

กว่าชนิดเมด็ทีม่กีารปลดปล่อยตวัยาทนัท ี จงึเป็นผลใหร้ะดบัยาในซรีัม่ถงึระดบัสงูสุดภายใน 4 (2-6) 

ชัว่โมงหลงัรบัประทาน  ครึง่ชวีติของ tolterodine ในรปูแคปซูล มคี่าประมาณ 6 ชัว่โมงในกลุ่มทีเ่มตา

บอไลซย์าไดด้ ีและประมาณ 10 ชัว่โมงในกลุ่มทีเ่มตาบอไลซย์าไดไ้ม่ด ี(ขาดเอนไซม ์ CYP2D6)   

ความเขม้ขน้ของยาจะถงึระดบัคงทีภ่ายใน  4 วนัหลงัรบัประทานยาแคปซูล อาหารไม่มผีลต่อ 

bioavailability ของยาแคปซูล 

การดดูซึม: หลงัรบัประทานยา tolterodine จะถูกเปลีย่นแปลงโดยเอนไซม ์CYP2D6 ทีต่บั (first-pass 

metabolism) ไดอ้นุพนัธ ์5-hydroxymethyl  ซึง่เป็นสารเมตาบอไลทห์ลกัทีม่ฤีทธิท์างเภสชัวทิยาเท่า

เทยีมกบั tolterodine  สาํหรบัผูป่้วยสว่นใหญ่ซึง่สามารถเมตาบอไลซย์าไดด้จีะมคี่า absolute 

bioavailability  ของ tolterodine เท่ากบั 17% และในผูป่้วยทีเ่มตาบอไลซย์าไดไ้ม่ด ี(ขาดเอนไซม ์ 

CYP2D6) จะมคี่า absolute bioavailability  ของยาเท่ากบั 65% 

 

การกระจายยา: tolterodine และ 5-hydroxymethyl metabolite จะจบักบั alpha-1-acid-glycoprotein 

เป็นสว่นใหญ่ มสีว่นทีอ่ยู่ในรปูอสิระจาํนวน 3.7% และ 36% ตามลาํดบั  tolterodine มปีรมิาตรการ

กระจายยาในร่างกาย 113 ลติร 

 

เมตาบอลิซึม: หลงัรบัประทานยา tolterodine  ถูกเมตาบอไลซส์ว่นใหญ่ทีต่บั ขบวนการเมตาบอไลซ์

หลกัอาศยัเอนไซม ์CYP2D6 ซึง่มทีัง้กลุ่มเมตาบอไลซย์าไดด้แีละไม่ด(ีpolymorphism) และไดเ้มตา

บอไลทท์ีม่ฤีทธิท์างเภสชัวทิยาคอื 5-hydroxymethyl ซึง่จะถูกเมตาบอไลซต์อ่ไปเป็น 5-carboxylic 

acid และN-dealkylated 5-carboxylic acid metabolites ในปรมิาณ 51% และ 29% ของเมตาบอไลท์

ทีพ่บในปัสสาวะตามลําดบั  กลุ่มย่อยของประชากร (ประมาณ 7%) ขาดเอนไซม ์CYP2D6 การเมตา

บอไลซย์าในคนกลุ่มน้ี (ผูท้ี ่เมตาบอไลซย์าไดไ้ม่ด)ี จะผ่านทางขบวนการ dealkylation โดยเอนไซม ์

CYP3A4 จนได ้N-dealkylated tolterodine ซึง่ไม่มฤีทธิท์างคลนิิก สว่นประชากรทีเ่หลอืจะเป็นผูท้ี่
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สามารถเมตาบอไลซย์าไดด้ ีการกําจดัยา tolterodine จากร่างกายในกลุ่มผูท้ีเ่มตาบอไลซย์าไดด้มีี

ค่าประมาณ 30 ลติร/ชัว่โมง ในกลุ่มทีเ่มตาบอไลซย์าไดไ้ม่ด ีซึง่มกีารกําจดัยาลดลงนัน้มผีลทาํใหร้ะดบั

ความเขม้ขน้ของ tolterodine ในซรีัม่สงูขึน้อย่างมนีัยสาํคญั (ประมาณ 7 เท่า) และความเขม้ขน้ของ  

5-hydroxymethyl metabolite มคี่าตํ่ามากจนแทบจะวดัไม่ได ้

 

5-hydroxymethyl metabolite เป็นสารทีม่ฤีทธิท์างเภสชัวทิยาเท่าเทยีมกบั tolterodine  ผลจาก

ความสามารถในการจบักบัโปรตนีทีแ่ตกต่างกนัของ tolterodine และ 5-hydroxymethyl metabolite 

จงึทําใหพ้ืน้ทีใ่ตก้ราฟของยา tolterodine ในรปูอสิระสาํหรบัผูป่้วยทีเ่มตาบอไลซย์าไดไ้ม่ด ีจะมี

ลกัษณะคลา้ยกบัพืน้ทีใ่ตก้ราฟของ tolterodine ในรปูอสิระรวมกบั 5-hydroxymethyl metabolite ใน

ผูป่้วยทีม่เีอนไซม ์CYP2D6 ปกต ิ(เมตาบอไลซย์าไดด้)ี ทีไ่ดร้บัยา tolterodine ในขนาดเดยีวกนั 

ดงันัน้ความปลอดภยั ความทนต่อยา และการตอบสนองต่อการรกัษาจะเหมอืนกนัไม่ว่าจะมี

ความสามารถในการเมตาบอไลซย์าเป็นแบบใด (phenotype) 

 

การขบัถ่ายยา : การขบัสารกมัมนัตรงัสอีอกจากร่างกายหลงัรบัประทาน [14C]- tolterodine พบมกีาร

ขบัออกทางปัสสาวะประมาณ 77% และทางอุจจาระประมาณ 17% ยาน้ีถูกขบัออกในรปูไม่

เปลีย่นแปลงน้อยกว่า 1% และในรปู 5-hydroxymethyl metabolite ประมาณ 4% สําหรบั 

carboxylated metabolite และ dealkylated metabolite ตรวจพบในปัสสาวะไดป้ระมาณ 51% และ 

29% ตามลําดบั 

เภสชัจลนศาสตรข์องยามลีกัษณะเป็นเสน้ตรงในช่วงขนาดยาทีใ่ชส้าํหรบัการรกัษา 

 

ผู้ป่วยเฉพาะกลุ่ม: 

ผู้ป่วยท่ีมีการทาํงานของตบับกพร่อง: ในผูป่้วยโรคตบัแขง็พบว่า มรีะดบั tolterodine ในรูปอสิระ

และ5-hydroxymethyl metabolite สงูเป็น 2 เท่าของผูป่้วยปกตทิีไ่ดร้บัยาน้ีในขนาดเดยีวกนั (ดหูวัขอ้

4.2 ขนาดและวธิใีชย้า - การใชย้าในผูป่้วยทีม่กีารทาํงานของตบับกพร่องและหวัขอ้ 4.4 คาํเตอืนและ

ขอ้ควรระวงัเป็นพเิศษในการใชย้า) 

 

ผู้ป่วยท่ีมีการทาํงานของไตบกพร่อง: ค่าเฉลีย่ของระดบั tolterodine ในรปูอสิระและ 5-

hydroxymethyl metabolite ในร่างกายจะสงูเป็น 2 เท่า ในผูป่้วยทีม่กีารทํางานของไตบกพร่องอย่าง

รุนแรง ( inulin clearance GFR น้อยกวา่หรอืเท่ากบั 30 มล./นาท)ี  ระดบัของสารเมตาบอไลทอ์ื่นๆ

ในพลาสมา เพิม่ขึน้อย่างเหน็ไดช้ดั (มากขึน้ถงึ 12 เท่า) ในผูป่้วยกลุ่มน้ี แต่อย่างไรกต็ามยงัไม่ทราบ

ผลทางคลนิิกของการเพิม่ของสารเมตาบอไลทเ์หล่าน้ีในร่างกาย  ไม่มขีอ้มลูในกลุ่มผูป่้วยทีม่กีาร

ทาํงานของไตบกพร่องเลก็น้อยหรอืปานกลาง (ดหูวัขอ้4.2 ขนาดและวธิใีชย้า - การใชย้าในผูป่้วยทีม่ี
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การทํางานของไตบกพร่องและหวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า) 

 

5.3 ข้อมูลความปลอดภยัจากการศึกษาในระยะก่อนคลินิก 

ในการศกึษาดา้นพษิวทิยา ความเป็นพษิทางพนัธุกรรม การก่อมะเรง็ และความปลอดภยัทางเภสชั

วทิยา ไม่พบผลทีส่มัพนัธก์บัผลทางคลนิิก ยกเวน้ผลทีส่มัพนัธก์บัผลทางเภสชัวทิยาของยาเท่านัน้ 

 

การศึกษาการสืบพนัธุใ์นหนูและกระต่าย 

ในหนู (mice) ไม่พบว่า tolterodine มผีลต่อการเจรญิพนัธุห์รอืการสบืพนัธุ ์  tolterodine ทีร่ะดบัยาใน

พลาสมา (Cmaxหรอื AUC) สงูกว่า 20 หรอื 7 เท่าของขนาดยาทีใ่ชร้กัษาในมนุษยท์ําใหเ้กดิการตาย

และการมรีูปร่างผดิปกตขิองตวัอ่อน  

 

ในกระต่าย ไม่พบผลทีท่ําใหเ้กดิรปูร่างผดิปกต ิแต่การศกึษาน้ีทําทีร่ะดบัยาในพลาสมา(Cmaxหรอื 

AUC) สงูกวา่ 20 หรอื 3 เท่าของขนาดยาทีใ่ชร้กัษาในมนุษย ์

 

การศกึษาในหนู (mice) ทีก่ําลงัทอ้ง พบว่าการใหย้า tolterodine ในขนาดสงู จะทาํใหน้ํ้าหนกัตวัของ

ลูกหนู (foetus) ลดลง อตัราการตายของตวัอ่อนและอุบตักิารณ์ของการเกดิรูปร่างผดิปกตใินลูกหนู

เพิม่ขึน้ 

 

tolterodine และเมตาบอไลทท์ีอ่อกฤทธิใ์นมนุษย ์จะยดื action potential duration (90% 

repolariization) ใน canine purkinje fiber ใหย้าวนานขึน้ (23 ถงึ 123 เท่าของระดบัยาทีใ่ชร้กัษา) 

และจะปิดกัน้กระแสโปตสัเซยีม (K+current) ในช่องสญัญาณ cloned human ether-a-go-go-related 

gene (hERG) (0.8-14.7 เท่าของระดบัยาทีใ่ชร้กัษา) ในสุนขัพบ QT interval  ยาวขึน้หลงัใหย้า 

tolterodine และเมตาบอไลทข์องยาในมนุษย ์(5.1 – 62.7 เท่าของระดบัยาทีใ่ชร้กัษา) 

 

6. รายละเอียดทางเภสชัศาสตร ์
6.1 รายช่ือส่วนประกอบอ่ืนในตาํรบัยา 

sugar spheres (ประกอบดว้ย ซูโครส และแป้งขา้วโพด), ethylcellulose, 

hydroxypropylmethylcellulose 

 

6.2 ความไม่เข้ากนักบัยาตวัอ่ืน 

ไม่มรีายงาน 
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6.3 อายุยา 

โปรดดูรายละเอยีดบนภาชนะบรรจุ 

 

6.4 ข้อควรระวงัเป็นพิเศษในการเกบ็รกัษา 

เกบ็ทีอุ่ณหภูมติํ่ากว่า 25 องศาเซลเซยีส และควรเกบ็ยาในขวดหรอืกล่องยาเดมิเพือ่ป้องกนัแสง 

 

7. ช่ือผู้รบัอนุญาตนําหรอืสัง่ยาแผนปัจจบุนัเข้ามาในราชอาณาจกัร 
บรษิทั เวยีรท์รศิ (ประเทศไทย) จาํกดั 
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